
6 • C
O

A
T

S
® W

h
eel B

alan
cer

FO
O

T
 P

ED
A

L A
S

S
EM

B
LY

All Tool
Highlight



COATS® Wheel Balancer • 7

FOOT PEDAL ASSEMBLY
Item No Part No. Description
 1 82016745 Pedal Unit
 2 82002531 Valve
 3 82002529 Valve
 4 82037050 B/L Pedal Assy
 5 84399999 Screw  6x25
 6 84399889 Nut M6
 11 82002444 Valve Unit Without Pin 
 12 83001583 Distribution Valve 
 13 83001584 Spacer 
 14 83001585 Flange 
 15 84299000 O-Ring 9,8x3,85 
 16 84398999 S.Tapping Screw 3,5x13 
 17 84398274 S.Tapping Screw 5,5x26 
 18 84399998 Washer 6 (6,4x12x1,6) 
 19 84398783 Elastic Pin d.4x24 
 20 83002442 Valve Pin 
 21 84199843 Silencer Outlet Reg 1/8” 
 22 84198993 Quick Union 1/8” 
 23 84199927 Quick Union 1/8” 6-4 
 24 84197819 Quick Union 1/8” 8-6 
 25 84199928 Union 1/8” 
 26 84299911 Leaf Spring 
 27 84299913 Double Cam 
 28 84299910 U Bolt 
 29 84399891 S.Tapping Screw 2,9x6,5 
 30 84299912 Connecting Rod 
 31 84193288 Silencer spfl 1/8 
 32 83002159 Control Pedal 
 33 83002160 Control Pedal 
 34 83002161 Pedal Box Base 
 35 83003095 Pin 
 36 84399864 Seeger Ring d.12 
 37 83007953 Bush 18x12,5x20,5 
 38 83017116 Pedal Control Spring 
 39 83002157 Control Pedal 
 40 83018802 Pedal return Spring 
 41 83015342 Support 
 42 83015341 Connecting Rod 
 44 82017241 Rev Unit 1ph 32a-110v 
 45 83015340 Reverser Support 
 46 83015345 Reverser Cover 
 47 84595380 Reverser 32a sontheimer 
 48 83000175 Reverser Switch Lever 
 49 84398723 Screw 6x12 
 50 82015349 Relay-1ph rev conn. Cable 
 51 82019704 Feeding Cable 110v 
 52 84595165 Cable Fastener 
 53 83005604 Decal 
 54 84399905 Screw 4x12 
 55 84396106 Nut M4 

Item No Part No. Description
 56 84399892 SCREW 6x20
 57 84397734 S.TAPPING SCREW 2,9x12,7
 58 84399946 SCREW 8x16
 59 84399829 WASHER 8 (8,4x16x1,5)
 60 84399900 S.LOCKING NUT M8-
 61 84399894 BELLEVILLE WASHER 8,2x18x1
 62 84397649 SCREW 6x50 8.8 PF ZNT 5737
 63 84398273 SELF-TAPPING SCREW 5,5x19
 64 84399893 SELF-LOCKING NUT M6
 65 84399044 SCREW 3x12
 66 84198954 QUICK UNION 6512 1/8” -8 S.R.
 67 84395185 S.THREADING SCREW 3,5x6,5
 68 82017242 MOTOR CONNECTING CABLE
 70 83016152 SUPPORT SHEET IRON
 71 84594208 PLUG 30A NEMA L5-30P 125V
 72 84594105 THERMAL PROTECTION

All Tool
Highlight
Superseded by 820154331




